You are Viewing an Archived Copy from the New Jersey State Library

INTERSTATE ENVIRONMENTAL COMMISSION

A TRI-STATE WATER AND AIR POLLUTION CONTROL AGENCY

2009
ANNUAL REPORT

NEW YORK NEW JERSEY CONNECTICUT

X

Printed on Recycled Paper



You are Viewing an Archived Copy from the New Jersey State Library

INTERSTATE ENVIRONMENTAL COMMISSION

A TRI-STATE WATER AND AIR POLLUTION CONTROL AGENCY

2009
ANNUAL REPORT
OF THE
INTERSTATE ENVIRONMENTAL COMMISSION



You are Viewing an Archived Copy from the New Jersey State Library

January 24, 2010

The Honorable Christopher J. Christie
The Honorable David A. Paterson

The Honorable M. Jodi Rell

and the Legislatures of the States of
New Jersey, New York and Connecticut
[...]
month agenda. Old wooden sewers in the Hoboken collection system will be replaced
($2 million). CSO regulator improvements were planned for 2008 ($860,000). The 11th
Street pump station will be upgraded at an estimated cost of $450,000. Bids were
requested during January 2008 for the construction of a new wet weather pump station;
estimates are expected to be approximately $7 million. Another collection system project
involves the installation of another floatables module ($9.792 million). At press time, no
further updates were available.

North Hudson Sewerage Authority - River Road Wastewater Treatment Plant (formerly West
New York) (Hudson County)

Projects in Progress

This facility is operating under a State Administrative Consent Order to have
solids and floatables modules installed in the CSOs discharging to the Hudson River.
Three solids and floatables screening modules are being constructed. The first was
completed (~$7 million) and is in operation. Another module — located at Hillside
Avenue in West New York, NJ — was 88% complete and is re-estimated to cost $11.641
million as of November 2007. A planned operational date was December 28, 2007. No
status updates were available during 2009.

Under way during 2007, $660,000 was allocated to make improvements on the
secondary clarifier (April 2008), install a new influent bar rack (May 2008), and perform
a fire system upgrade (December 2008). No status updates were available.

Passaic Valley Sewerage Commissioners (Essex County)

Completed Projects

Completed this year was the Oxygenation Tanks Improvement Project. The work
included the removal of 36 submerged turbine aerators from nine oxygenation tanks and
the installation of 36 mechanical surface aerators and rehabilitation of the existing purge
blowers. Installation of piping, valves, and instrumentation systems required for the
rehabilitation of the tanks was also completed. Electrical work associated with
installation of new equipment, and modifications to existing motor control centers,
distribution system, and substations were also completed in 2009. The final cost for this
project was $2.6 million and had an actual completion date of September 2009.

PVSC has also developed an updated criterion for cyanide. The cost of the

completed engineering study was $100,000 and currently US EPA is moving toward
adopting the proposed criterion on a national basis.

20



You are Viewing an Archived Copy from the New Jersey State Library

Projects in Progress

PVSC undertook multiple engineering studies in 2009. These studies include
removal of fine screenings and the use of CSO nets to capture fine screenings in the
primary effluent, computer monitoring of final clarifiers at high flows experienced during
wet weather, various coatings to restore concrete in final clarifiers, and to evaluate the
condition for the reduction of nitrogen in the sludge recycle stream. The total cost of
these studies is estimated at $600,000.

PVSC received funds for Economic Stimulus Projects allotted to Phase 2A of the
Oxygenation Tank Improvements, upgrades to the effluent pumps and Phase Il of the
Heat Treatment Plant Supernantant Return (HTPSR). A project involving the Final
Clarifier Polymer system is currently ongoing. However, it is not associated with the
Economic Stimulus projects. The cost estimate of the current construction project totals
$17 million and is 5% complete.

Future Projects

Six new projects are slated for future construction. These projects include
improvements to the electrical and controls of the effluent and wet weather pump
stations, filter press locker facility, final clarifiers Phase V, modifications to the sludge
system and septage liquid waste receiving facilities, repair to utility tunnels and galleries,
and weir wall replacement. Approximate cost for this construction is estimated at $31.5
million. A construction start date is scheduled for late 2009.

Peninsula at Bayonne Harbor (formerly Military Ocean Terminal) (Hudson County)

Future Project

This site was formerly the Military Ocean Terminal (MOT). MOT was
decommissioned during the Fall of 1998 and has now reverted to the City of Bayonne.
The Bayonne Local Redevelopment Authority (BLRA) has proposed a $32 billion plan to
develop 18 million square feet of commercial and residential space. In December 2002,
the complete and total transfer to the BLRA was finalized and the property was renamed
The Peninsula at Bayonne Harbor. The 437-acre site is located in Upper New York
Harbor. The proposed plan includes a port facility, townhouses, office space, movie
production facilities, a marina, recreational facilities, and a retail complex. Part of this
complex is Cruise Port - Bayonne (Cape Liberty Cruise Port - Bayonne, NJ), which is the
first new cruise port in New Jersey since 1960.

During the Spring of 2003, the Bayonne MUA began the sewer integration project

to link the Peninsula’s sewer mains with those in the rest of the City of Bayonne. As is
the case with the rest of Bayonne, the sewage from this site will be treated at the PVSC

21



You are Viewing an Archived Copy from the New Jersey State Library

treatment plant. No status updates were available.

Rahway Valley Sewerage Authority (Union County)

Completed Projects

Since 2001, this facility has been operating under a state consent order to expand
the capacity of the existing plant in order to accommodate additional wet weather flows
from CSOs; this plant is in compliance with the Order dates. The milestone for
substantial construction completion is between 2006 and 2008. The major plant upgrade
is now 100% complete.

The final cost for this project was $137 million and included new headworks, new
aerated grit chambers, a new primary settling tank, two new final clarifiers, filtration, UV
disinfection, and effluent pumping. Influent and effluent piping modifications, as well as
site facility construction were also completed under this project. This major plant
upgrade was completed in February 20009.

Effluent wastewater leaving the sand filtering process
Photo Courtesy of M. Brinker, Jr. RVSA

22



You are Viewing an Archived Copy from the New Jersey State Library

NEW YORK STATE WATER POLLUTION CONTROL PLANTS

In the New York portion of the Interstate Environmental District, there are 50 water
pollution control facilities located in 9 counties discharging to interstate waterways. Combined
the design flow of these facilities is over 1.6 BGD. Effluent compliance inspections are
conducted several times a year during unannounced visits by Commission staff. Since 2003, in
support of NYS DEC — Region 2, Commission staff conduct reconnaissance and comprehensive
inspections at the 14 NYC DEP plants.

Nassau County

Bay Park Sewage Treatment Plant - Disposal District No. 2

Completed Projects

An engineering study dealing with improvements and replacements to various
process equipment and facility modifications was completed this year. A second study,
concerning modifications to preliminary treatment facilities for sewage treatment within
Nassau County is nearing completion. A portion of this study is addressing the
possibility of consolidation of various sewage collection and treatment entities within the
geographical borders of Nassau County.

Projects in Progress

Over $6.42 million will be incurred to modify the chilled and hot water piping in
the main facility. The construction is 95% complete and is re-scheduled to be in
operation by late 2009.

Plant-wide permanent lighting upgrades to enhance safety and security is
currently 32% complete and has an estimated cost of $2.9 million. The project is
scheduled to be operational in 2010.

Future Projects

Currently, the plant has three projects out-to-bid. These include improvements to
the raw sewage pump system, installation of a pumping station for the plant’s dissolved
air flotation facility, and total residual chlorine controls.

23



You are Viewing an Archived Copy from the New Jersey State Library

Belgrave Sewer District

Projects in Progress

Reassessed to be about 40% complete, denitrification and UV disinfection
facilities are being installed at this 2 MGD trickling filter plant. The outfall is located in
Little Neck Bay, an embayment in western Long Island Sound. Construction and
installations are planned to be operational during 2011. The BNR upgrade will use a
denitrification filter. Concurrently, additional upgrades include a new screenings
building and a new secondary clarifier. This upgrade is re-estimated to cost $6 million.
During 2003, the District was selected to receive a $2.9 million grant for the BNR
upgrade from the 1996 Clean Water/Clean Air Bond Act. In addition to that grant, in
January 2006, the District was selected to receive an additional $1,237,295 from the 1996
CWI/CA Bond Act to help with the costs of the BNR and UV upgrade.

Cedar Creek Water Pollution Control Plant - Disposal District No. 3

Completed Project

A County-wide master plan was completed during 2007 for sewage treatment in
Nassau County. A portion of the study is addressing the feasibility of the consolidation
of various sewage collection and treatment entities under the auspices of Nassau County.
See the Bay Park Sewage Treatment Plant write-up for additional information.

Projects in Progress

Improvements to the sludge thickening and dewatering facilities are 90%
complete and are estimated to incur costs of $32.344 million. The project includes the
installation of new belt filter dewatering equipment and ancillary systems. The
installation of the new gravity belt thickeners (35% complete) which replace the
dissolved air floatation thickening tanks began during August 2007. The old tanks have
been demolished and construction of a new building is under way. The project is slated
for a 30-month construction schedule.

Cedarhurst

Completed Project

The replacement of two trickling filter pumps was completed at a cost estimate of
$99,000; both pumps are currently online.

24



You are Viewing an Archived Copy from the New Jersey State Library

Projects in Progress

An engineering report was completed during 2007 for a dechlorination upgrade.
However, this facility may join the Nassau County sewer/stormwater system. The
antiquated facility, originally built in 1934, will probably need extensive upgrades to
meet any new effluent requirements, such as ammonia reductions. The Village of
Cedarhurst has concurred in principle and is negotiating with the County to develop
agreements whereby the County would assume control and operation of the collection
system and treatment plant. See the Bay Park write-up for additional information.

Presently, this facility’s SPDES permit is under review. A permit modification
for a reduction in the final effluent limit of total residual chlorine is being negotiated.

Future Project

Facilities are planned to be constructed in order to address total chlorine residual
reduction. Estimated costs for this endeavor are $300,000. Presently, no construction
start-up dates have been determined due to the aforementioned potential Nassau County
master plan. This master plan targets 2012 for the consolidation of the Village into the
County system.

Glen Cove

Completed Projects

The installation of an UV disinfection system, demolition of the chemical tank,
and a stand-alone back-up diesel generator are completed and online. The total cost
estimate for these projects was $1.2 million and is 100% complete.

Project in Progress

A master plan was completed by Nassau County which included the feasibility of
the consolidation of various sewage collection and treatment entities under the auspices
of Nassau County. The City of Glen Cove has concurred in principle and is negotiating
with the County to develop agreements whereby the County would assume control and
operation of the collection system and treatment plant. See the Bay Park write-up for
more information.

25



You are Viewing an Archived Copy from the New Jersey State Library

Future Projects

Re-estimated at $4.5 million, the facility’s bulk chemical and bulk petroleum
storage tanks will be modified or replaced in order to meet state and federal regulations.
This cost estimate also includes upgrades to the final tanks and sludge drying facilities.
A construction and compliance schedule has yet to be determined.

i £
Completed UV System
Photo Courtesy of Nassau County, Dept. of Public Works

Greater Atlantic Beach Water Reclamation District (formerly West Long Beach Sewer District)

Future Project

As per a modification of the district SPDES permit by NYS DEC the plant is
required to reduce effluent ammonia concentrations to 5.7 mg/l and reduce total chlorine
to 0.5 mg/l. The estimated cost for this project is $2.4 million and construction is slated to
start late 2010 or early 2011.

Great Neck, Village of

Projects in Progress

This facility is operating under a 2005 State Consent Order to update the facility
or divert flows. Completion of substantial construction is required by August 9, 2011.
An engineering study is ongoing which addresses upgrading the treatment plant by
adding four new pump stations and BNR retrofits. Other feasible alternatives involve

26



You are Viewing an Archived Copy from the New Jersey State Library

combining flows with the Great Neck Water Pollution Control District and/or converting
both plants to pump stations and diverting all flows for treatment at a regional facility
located on the south shore of Nassau County. Another ongoing study will determine the
ability of the District’s 2.8 MGD plant to process the Village flow while the Village
constructs the treatment plant improvements to meet the LISS Il nitrogen reduction
targets. Refer to the Bay Park and Great Neck Water Pollution Control District write-ups
for additional information.

Under way during June 2008 (75% complete) collection system rehabilitation
involves lining of 1,200 LF of 12-inch diameter (12"@) and 300 LF of 8-inch diameter
(8"@) gravity sewers. This work has a cost estimate of over $196,000.

Future Projects

Planned by in-house staff, the grit chamber will be rehabilitated with new chains,
sprockets, rails, shafts, and wear shoes. Actual costs and final time schedules are
pending. The installation of nitrogen removal facilities and UV disinfection is also
pending.

A report was prepared to evaluate construction of the treatment plant using an
MBR or an oxidation ditch in order to meet nitrogen limits on a parcel of land that
adjoins the existing treatment plant site. The cost estimate for this project is $14,700.

Great Neck Water Pollution Control District

Projects in Progress

The Feasibility Diversion Study, funded with $36,000 of CW/CA Bond Act
grants, was completed approximately seven years ago and concluded that it is technically
feasible to divert the entire effluent from this plant and the Village of Great Neck to a
regional plant on the south shore. However, the study indicated that the diversion would
be more costly and not as environmentally responsible as compared to other on site
upgrades. An engineering design is currently under way for a facility upgrade to achieve
nitrogen removal. The plant design will utilize oxidation ditch technology.

This facility is operating under a 2006 State Consent Order to further the goals of
the Environmental Conservation Law and the Federal Clean Water Act. The plant is in
compliance with all Order dates and is required to have substantial construction
completed by December 31, 2011.

27



You are Viewing an Archived Copy from the New Jersey State Library

The District is pursuing several Green projects. As part of the upgrade,
installation of micro turbines is currently being studied. If feasible, digester gas will be
used to generate electricity and heat for anaerobic digester systems with the micro
turbines. The District is currently producing biofuel utilizing waste vegetable oil from
local restaurants. This biofuel, generated on site, is used to power five diesel vehicles,